
STRATEGY-CUM-OPERATIVE GUIDELINES

FAECAL SLUDGE 
AND SEPTAGE 
MANAGEMENT 

IN CHUNAR
STRATEGY CUM 

OPERATIVE GUIDELINES

FAECAL SLUDGE AND SEPTAGE MANAGEMENT STRATEGY CUM OPERATIVE GUIDELINES.indd   1 19/03/20   11:40 AM



FAECAL SLUDGE AND SEPTAGE MANAGEMENT STRATEGY CUM OPERATIVE GUIDELINES.indd   2 19/03/20   11:40 AM



FAECAL SLUDGE 
AND SEPTAGE 
MANAGEMENT 

IN CHUNAR
STRATEGY CUM OPERATIVE 

GUIDELINES

FAECAL SLUDGE AND SEPTAGE MANAGEMENT STRATEGY CUM OPERATIVE GUIDELINES.indd   1 19/03/20   11:40 AM



Research director and coordinator: Suresh Kumar Rohilla

Writers: Bhitush Luthra and Bhavik Gupta

Cover design and illustration: Ritika Bohra

Editor: Arif Ayaz Parrey

Production: Rakesh Shrivastava and Gundhar Das
[...]
3. Effective and safe desludging and transportation of FSS
•	 This shall include bye-laws for registration and licencing of private 

desludging service providers including the criteria for issue of a licence; 
the process to apply for a licence; the application fee for the licence; 
and the performance guarantee.

•	 This shall also cover regulations for publicity of the licenced operator(s) 
and awareness campaigns for the residents regarding the same. 

•	 This section shall also bring to light regulations on OSS owners 
to engage only licenced service providers, fee for desludging and 
transportation of FSS, vehicles to be deployed for safe transportation of 
FSS; precautions to be taken during transportation; preventive measure 
in case of accidents; liability of licenced operator in the eventuality 
of accident; safety measure(s) to be taken by worker(s) deployed; 
disposal of FSS; training of worker(s); health check-up and insurance 
of worker(s); and a clause for cancellation of licence in case of non-
compliance.

4. Treatment and reuse or disposal of FSS
•	 This shall include clauses for identification and notification of 

treatment and disposal site(s); creation of infrastructure to receive the 
FSS; deployment of staff to receive the FSS by plant operators and 
timing to receive the FSS at plants

5. Administration and enforcement of bye-laws
•	 This section shall state that powers of administration and enforcement 

of these regulations lie with the CNPP; CNPP may levy user fees for 
rendering services of desludging, transportation or treatment, for 
ensuring the cost recovery and the users shall be required to pay it.

•	 A clause which provides special power for inspection to CNPP; clauses 
for violations and penalties; to whom and how a stakeholder shall 
appeal against any action taken by CNPP; and a dispute resolution 
clause.

FAECAL SLUDGE AND SEPTAGE MANAGEMENT STRATEGY CUM OPERATIVE GUIDELINES.indd   65 19/03/20   11:40 AM



66

FAECAL SLUDGE AND SEPTAGE MANAGEMENT IN CHUNAR

6.14 List of protective gear and safety equipment
The following protective gear and safety equipment shall be available at the 
work site: 

(i). Safety body clothing predominantly made of polyester which is 
reflective and offers chemical splash resistance

(ii). Safety body harness and safety belt
(iii). Surgical face mask, and respirators that protect against dust, fumes, 

mist and microorganisms
(iv). Safety torch
(v). Heavy chemical-resistant hand gloves made of butyl, with added 

advantage of mechanical protection and hazardous material spills
(vi). Safety goggles with the ability to withstand chemical splash to 

avoid infectious substances from reaching the eyes
(vii). Safety helmet (corded) fitted with a torch helpful in dark working 

conditions
(viii). Reusable earplugs, preferably connected to a flexible band that 

can be worn around the neck when not needed. These should be 
made out of silicon and helpful around the vacuum tankers where 
average sound levels exceed 85 dBa

(ix). Emergency medical oxygen resuscitator kits
(x). Gas monitors
(xi). Head lamp
(xii). Guide pipe set
(xiii). Safety tripod set
(xiv). Wader boots
(xv). Air compressor and blower
(xvi). Modular airlines supply trolley system
(xvii). Raincoat

FAECAL SLUDGE AND SEPTAGE MANAGEMENT STRATEGY CUM OPERATIVE GUIDELINES.indd   66 19/03/20   11:40 AM



67

STRATEGY-CUM-OPERATIVE GUIDELINES

6.15 Examples of FSSM communication initiatives

  

 

FAECAL SLUDGE AND SEPTAGE MANAGEMENT STRATEGY CUM OPERATIVE GUIDELINES.indd   67 19/03/20   11:40 AM



68

FAECAL SLUDGE AND SEPTAGE MANAGEMENT IN CHUNAR

6.16 FSS treatment technologies

6.16.1 Bangalore method of composting

Dr Acharya developed this method for the utilization of town residues and 
night soil. It is a hot fermentation method and the compost production depot 
should preferably be located on the outskirts of the city. 

Preparation
Trenches or pits about one metre deep are dug; the breadth and length of the 
trenches depends on the availability of land and the type of material to be 
composted. The trenches should preferably have sloping walls and a floor of 90 
cm slope to prevent water logging.

Filling the pit
First, refuse is filled in the trenches to about 15 cm height. Night soil is spread 
over this to a layer of 5 cm. After filling the pit with refuse and night soil in 
alternate layers, the pit is filled to about 15 cm above the ground level with a 
final layer of 15 cm on the top. This may be made dome-shaped and converted 
with thin layer of soil with red earth or mud to prevent the loss of moisture 
breeding of flies. The material is allowed to remain as such without any turning 
and pot watering for about three months.

During this period, the material settles down due to reduction in volume of 
the biomass and additional night soil and refuse are placed on top in alternate 
layers and plastered or covered with mud or earth to prevent loss of moisture 
and breeding of flies. After the initial aerobic composting, which takes place 
over eight to ten days, the material undergoes anaerobic decomposition at a 
very slow rate and it takes about six to eight months to obtain the finished 
product [Misra & Roy, n.d.]. Compost obtained by this method contains 1.5 per 
cent N, 1.0 per cent P2O and 1.5 per cent K2O [IASRI, 2011].

6.16.2 Co-treatment with sewage

This is a better option because most STPs have land for sludge drying and 
dewatering. Sludge dewatering sites needs to be improved a bit by designing 
proper sludge drying beds. Geobags to dewater the septage or sludge can be used 
as an alternative option to sludge drying bed. The liquid fraction from sludge or 
septage can be directed to the STPs. This is a much better option than directly 
mixing septage into the liquid stream of STPs. Septage, after dewatering, and 
sludge from STPs can be treated together through co-composting, pyrolysis, 
etc. This solution is feasible only in STPs in the vicinity of the target city, 
otherwise, sludge transportation cost will be prohibitive.

6.16.3 Co-composting with solid waste

Co-composting is composting of septage along with the organic fraction of 
municipal solid waste. The organic fraction includes food waste, paper, 
yard waste (e.g., leaves and branches) cut or removed during landscaping. 
Co-composting is done in batches. Septage and other organic material are 
placed in piles or rows. Various parameters need to be controlled to ensure 
an optimal composting process, including temperature, moisture, carbon–
nitrogen ratio and oxygen concentration. Co-composting takes several months 
and needs low amounts of energy. The process produces compost, a dark, rich 
soil-like material which can be used as a soil conditioner [Strande, et al, 2014].

FAECAL SLUDGE AND SEPTAGE MANAGEMENT STRATEGY CUM OPERATIVE GUIDELINES.indd   68 19/03/20   11:40 AM



69

STRATEGY-CUM-OPERATIVE GUIDELINES

6.16.4 Dedicated FSS treatment systems

The first step for the treatment of FSS essentially comprises of solid–liquid 
separation where the total suspended solids are separated from the FSS. The 
methods generally deployed for separation include centrifuge, mechanical 
thickener, geobags and sludge drying beds. Separated wastewater or effluent can 
be treated using aerobic and anaerobic principles similar to sewage treatment 
(up-flow anaerobic sludge blanket reactors, anaerobic filters, sequential batch 
reactors, membrane bioreactors, activated sludge processes, oxidation ponds, 
etc.). This can be followed by nutrient removal in planted horizontal or vertical 
gravel filter beds. Treated wastewater, depending upon the designated end-use, 
can be further treated using tertiary methods like chlorination, UV, ozonation 
or simply in a maturation pond, etc.

The next step for separation of total solids is pathogen removal. Sludge can be 
further dried (with or without the use of energy) to kill pathogens. Pathogen 
removal can also be achieved through co-composting with municipal solid 
waste. Depending on various criteria like availability of land, availability of 
financial resources and extent of the treatment, a number of combinations of 
the above-mentioned technologies could be used for FSS treatment. A brief of 
such combinations and their specifications are listed in Table 8. 

FAECAL SLUDGE AND SEPTAGE MANAGEMENT STRATEGY CUM OPERATIVE GUIDELINES.indd   69 19/03/20   11:40 AM



70

FAECAL SLUDGE AND SEPTAGE MANAGEMENT IN CHUNAR

Review of technologies

System 

(combination)

Operation 

type

System 

life
Applicability

Land 

requirement

Performance 

of the system 

(reduction in 

key pollutants)

Energy 

requirement
CAPEX (in ₹)

OPEX 

(in ₹)

Unplanted drying 

bed (UDB) + waste 

stabilization 

pond (WSP) + 

co-composting 

followed by 

chlorination, if 

deemed necessary

Decentralized
UDB/WSP:

50 years

Ward-, city- or 

cluster-level

UDB 

depending 

upon the FSS 

load and WSP:

6,000 m2/MLD 

of FSS

•	 BOD: 75–85 

per cent

•	 COD: 74–78 

per cent

•	 TSS: 75–80 per 

cent

•	 Coliform: 60– 

99.9 per cent

WSP: 5.7 kWh/D/

MLD

UDB:

30,000,000/

MLD

WSP:

2,300,000/MLD

UDB:

5,000,000/

MLD/year

WSP:

2,00,000/

MLD/year

Anaerobic 

digestion (AD) + 

co-composting  

followed by 

chlorination

Decentralized
AD:  

50 years

Ward-, city- or 

cluster-level

AD:

600 m2/MLD

•	 BOD: 60–90 

per cent

•	 COD: 60–80 

per cent

•	 TSS: 60–85 per 

cent

AD:

60 kWh/d/MLD

AD:

50,000,000/

MLD

AD:

3,000,000/

MLD/year

Centrifugation + 

activated sludge 

process (ASP) + 

vermi-composting 

followed by 

ozonation

Decentralized
ASP:

50 years

Ward-, city- or 

cluster-level

ASP:

900 m2/MLD

•	 BOD: 85–92 

per cent

•	 COD: 93–94 

per cent

•	 TSS: 75–80 per 

cent

•	 Coliform by 

60– 90 per 

cent

•	ASP:

185.7 kWh/D/MLD

•	Centrifugation

20–300 kWh per 

metric ton of solid

ASP:

6,800,000/MLD

ASP:

700,000/

MLD/year

Centrifugation 

+ sequential 

batch reactor + 

Cco-composting 

followed by 

chlorination

Decentralized
SBR:

50 years

Ward-, city- or 

cluster-level

SBR:

450 m2/MLD

•	 BOD: 95 per 

cent

•	 COD: 90 per 

cent

•	 TSS: 95 per 

cent

•	SBR:

153.7 kWh/D/ MLD

•	Centrifugation

20–300 kWh per 

metric ton of solid

SBR:

7,500,000/MLD

SBR:

600,000/

MLD/year

Centrifugation 

+ membrane 

bioreactor (MBR) 

+ co-composting 

followed by 

ozonation

Decentralized
MBR:

50 years

Ward-, city- or 

cluster-level

MBR:

450 m2/MLD

•	 BOD: 95 per 

cent

•	 COD: >90 per 

cent

•	 TSS: > 90 per 

cent

•	MBR:

302.5 kWh/D/ MLD

•	Centrifugation

20–300 kWh per 

metric ton of solid

MBR:

30,000,000 /

MLD

MBR:

900,000 /

MLD/year

ASP + reed bed + 

sludge drying bed + 

co-composting

Networked

Sewer and 

treatment 

plant life:

50 year

Ward-, city- or 

cluster-level

ASP:

900 m2/MLD

•	 BOD: 90–95 

per cent 

•	 COD: 85–90 

per cent 

•	 TSS: >90 per 

cent

•	 TN: > 60 per 

cent

•	 Coliform: 90– 

99.9 per cent

ASP: 

185.7 kWh/d/MLD

ASP:  

6,800,000/

MLD

ASP: 

700,000/

MLD/year

ABR+ sludge 

drying bed + 

co-composting

Networked

Treatment 

plant life:

50 years

Ward-, city- or 

cluster-level

ABR:

1,000 m2/MLD

•	 BOD: 70–95 

per cent

•	 TSS: 80–90 per 

cent

•	 Coliform: 20– 

30 per cent

ABR:

34 kWh/d/MLD

ABR:

50,000,000/

MLD

ABR: 

3,000,000/

MLD/year

AF+ sludge 

drying bed + 

co-composting

Networked

Treatment 

plant:

50 years

Ward-, city- or 

cluster-level
-----

•	 BOD: 50–90 

per cent

•	 TSS: 50–80 per 

cent

AF:

34 kWh/d/MLD

AF:

35,000 per KL 

(for 10 KLD 

plant)

---------

UASB+ sludge 

drying bed + 

co-composting

Networked >50 years
Ward-, city- or 

cluster-level

UASB:

1,000 m2/MLD

•	 BOD: 75–85 

per cent

•	 COD: 60–80 

per cent

•	 TSS: 75–80 per 

cent

•	 TN: 10–20 per 

cent

UASB:

34 kWh/d/MLD

UASB:

6,800,000 /

MLD

UASB: 

600,000/

MLD/year

FAECAL SLUDGE AND SEPTAGE MANAGEMENT STRATEGY CUM OPERATIVE GUIDELINES.indd   70 19/03/20   11:40 AM



71

STRATEGY-CUM-OPERATIVE GUIDELINES

System 

(combination)

Operation 

type

System 

life
Applicability

Land 

requirement

Performance 

of the system 

(reduction in 

key pollutants)

Energy 

requirement
CAPEX (in ₹)

OPEX 

(in ₹)

MD + WSP + 

solar drying + 

chlorination

Decentralized

ST:

50 years;

WSP:

50 years

Ward-, city- or 

cluster-level

WSP:

6,000m2/MLD

•	 BOD: 75–85%

•	 COD: 74–78%

•	 TSS: 75–80%

•	 TN: 70–90%

•	 TP: 30–45%

•	 Coliform: 60– 

99.9%

WSP:

5.7 kWh/d/MLD

WSP: 

2,300,000/

MLD

WSP:

200,000/

MLD/year

Geo-bags + WSP+ 

chlorination
Decentralized

Geobag:

6–12 

months

Ward-, city- or 

cluster-level

WSP:

6,000m2/MLD

•	 BOD: 75–85%

•	 COD: 74–78%

•	 TSS: 75–80%

•	 TN, 70–90%

•	 TP:30–45%

•	 Coliform: 60– 

99.9%

WSP:

5.7 kWh/d/MLD

WSP: 200,000/

MLD

WSP: 

200,000/

MLD/year

ABR + CW + Ssudge 

drying bed + 

co-composting + 

chlorination

Decentralized >50 years
Ward-, city- or 

cluster-level

ABR:

1,000 m2/MLD

•	 BOD: 70–95 

per cent

•	 TSS: 80–90 per 

cent

•	 Coliform: 20– 

30 cent

ABR:

34 kWh/d/MLD

ABR:

50,000,000 /

MLD

ABR:

3,000,000/

MLD/year

Source: Compiled by CSE, 2017

FAECAL SLUDGE AND SEPTAGE MANAGEMENT STRATEGY CUM OPERATIVE GUIDELINES.indd   71 19/03/20   11:40 AM



72

FAECAL SLUDGE AND SEPTAGE MANAGEMENT IN CHUNAR

6.17 Base map features
S. no. Class of feature Features to be marked

1
Administrative 
boundaries

₹ Ward boundary

₹ Zone boundary

₹ Slum boundary

₹ Cadastral boundary

2 Road

₹ Major and minor road network

₹ Road intersections

₹ Carriage way

₹ Footpaths

3 Water pipelines

₹ Pipeline distribution network

₹ Pumping stations

₹ Overhead tanks

₹ Water treatment plant

₹ Reservoir overhead or underground

₹ Bore holes

₹ Water supply office locations

₹ Location of valves

₹ Fire hydrant locations

₹ Consumer indexing with property number

₹ Public taps

4 Stormwater drains

₹ Stormwater drain network (both natural and con-
structed)

₹ Width of drains

₹ Slope of drains

5 Solid waste

₹ Location of bins

₹ Location of landfill sites

₹ Location of parking spots of SWM vehicles

6 Traffic management

₹ Traffic control room

₹ Traffic light network

₹ Traffic signal post

₹ Public parking

₹ Bus stop and taxi stands

₹ Traffic congestion areas

₹ Petrol pump

₹ Ambulance service locations

7 Healthcare

₹ Hospital location

₹ Dispensaries

₹ PHCs

₹ Chemist shop location

8 Settlement ₹ Buildings at the city level

9 Contours ₹ Five-meter interval at the city level

FAECAL SLUDGE AND SEPTAGE MANAGEMENT STRATEGY CUM OPERATIVE GUIDELINES.indd   72 19/03/20   11:40 AM



73

STRATEGY-CUM-OPERATIVE GUIDELINES

6.18 End-use and resource recovery
End-use of FSS refers to the safe and beneficial use of human excreta, i.e., faeces 
and the wastewater from OSSs. The type of end-use should decide the level of 
treatment. Considering the nutrients, organic matter and energy contained in 
FSS, it can be used as soil conditioner or fertilizer in agriculture, aquaculture or 
horticultural activities. It can also be used as a fuel source, building material or 
for protein food production. Closing the loop would not only help in reducing 
freshwater and chemical fertilizer demand, but also prove to be a source of 
revenue, in other words, can help improve the business model.

Source: CSE, 2018

FAECAL SLUDGE AND SEPTAGE MANAGEMENT STRATEGY CUM OPERATIVE GUIDELINES.indd   73 19/03/20   11:40 AM



74

FAECAL SLUDGE AND SEPTAGE MANAGEMENT IN CHUNAR

End-use of dried sludge
Composting is the stabilization of organic waste through aerobic biological 
decomposition. Different types of composting include two open-area methods—
windrow and static pile composting—and in-vessel mechanical composting. 
Composting is a feasible option where bulking agents are easily available. Humus 
produced through composting can be used as a soil conditioner. Operational 
parameters for septage composting are presented in Table 9. Compost products 